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Introduction:
This test report has been revised to clarify the conclusion found in the graph presented below & the typo found 
in the load from 1250 lbf to 12,500 lbf 

In accordance with the client’s request, Ramtech Laboratories performed a Compressive-Strength Test on the 
Joto Vent as described in Appendix 1 of this Report 

Purpose:
The purpose of this test program was to determine the amount of measurable crushing & compression in the 
Joto Vent when subjected to a vertical load as described in Appendix 1 of this report 

Summary of Results:
A summary of the results is presented below along with photos in Appendix 1: 

2” x 6” Sill-Plate 
Test
No.

Cross-Head  
Movement @ 12,500 lbf 

Sill-Plate
Compression@ 12,500 lbf 

Joto Vent  
Crushing@ 12,500 lbf 

1 0.47 Inches 0.45 Inches 0.001 Inches 
2 0.48 Inches 0.46 Inches 0.001 Inches 
3 0.47 Inches 0.45 Inches 0.001 Inches 

Average 0.47 inches 0.45 inches 0.001 inches 

3” x 6” Sill-Plate
Test
No.

Cross-Head 
 Movement@ 12,500 lbf 

Sill-Plate
Compression@ 12,500 lbf 

Joto Vent  
Crushing@ 12,500 lbf 

1 0.43 Inches 0.10 Inches 0.001 Inches 
2 0.14 Inches 0.11 Inches 0.001 Inches 
3 0.13 Inches 0.10 Inches 0.001 Inches 

Average 0.13 inches 0.10 inches 0.001 inches 
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Graph Showing: 
1. Crushing of the 2” x 6” Sill Plate at 12,500 lbf (0.45-in) 

2. Crushing of the 3” x 6” Sill Plate at 12,500 lbf (0.10-in) 

3. Crushing of the Joto Vent at 12,500 lbf (0.001-in) 

Conclusion:
A. At a load of 12,500 lbf, the Joto Vent deflected 

and crushed less than 0.001 inches.  
B. All of the measurable crushing and deflection was 

taken in the Douglas Fir Sill-Plate 

Note: See Appendix 1 for procedure & Photos 
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APPENDIX 1 
Test Protocol 

Photographs showing no visible or measurable crushing of the Joto Vent while the  
4” x 6” Douglas Fir Post is crushing into the Douglas Fir Sill Plate under load 


